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& ROLLN-LOCK®

Installation Guide
1999 - 2007
Ford F-250 & F-350 Super Duty

Product Code
107-117

Roll-N-Lock Corporation




Parts List

Item Part Name Qty. Item Part Name Qty. Item Part Name Qty.
A | Housing 1 G | 5/16" Socket Cap Screw 8 M | 1/4-20 Hex Nut 2
B | Track 2 H | 5/16" Lock Washer 8 N | 1/4-20 x 3/8" Screw 4
C | Tailgate Extrusion 1 I | Cargo Nut 2 O | Rubber Washer 4
D | Cargo Shield 1 J | #10-24 Screw 2 P | 1/4" Lid Screw 2
E | Drain Tube 2 K | #8 x 1 1/4" Self Tap Screw 5 Q | Allen Wrench (1/4") 1
F "SX" Bed Clamps 8 L | 1/4-20 x 1" Bolt 2 R | Metal Stake Pocket Cover 1

303 Vinyl Protector 1
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Tools Needed
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1a] If no bedliner present
proceed to

page 4 - step

(Tailgate Protector Panel
mark cut line
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Tailgate

N

X =107 Housing = Cut 7" Deep
X =117 Housing = Cut 8" Deep
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Replace the tailgate access
the Tailgate Extru
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